
 

Modelling and Optimisation of Wastewater 
Coagulation Process 

 
 
 

Modellering og optimalisering av koaguleringsprosess i avløpsvann 
 
 

 
 

Philosophiae Doctor (PhD) Thesis 
 

 

Subhash S. Rathnaweera 
 

Dept. of Mathematical Sciences and Technology 
Norwegian University of Life Sciences 

 
 

Ås 2010 
 
 
 
 
 

 
 
 
 

  
 
 
 
 

Thesis number 2010: 05 
ISSN 1503-1667 

ISBN 978-82-575-0917- 
 
 



 
  



iii 
 

Summary 

The efficiency and economics of chemical coagulation, one of the most robust wastewater 
treatment processes, is critically dependent on the optimal coagulant dosage which is strongly 
related to the influent quality. The process basics indicate that the optimal coagulant dosage is 
[...]
Paper IV 

 

 

 

 

 

 

 

Multi-parameter based real-time coagulant dose control system for 
wastewater treatment 

 
Subhash Rathnaweera 

Paper submitted to the International Journal of Environmental Modelling & Software 



 

 

 

  



93 

 

Multi-parameter based real-time coagulant dose control system for 
wastewater treatment 

Subhash Rathnaweera*† 

*University of Life Sciences, Aas, Norway 

† Corresponding author (subhash.rathnaweera@umb.no) 

 

Abstract 

Coagulant demand is strongly related to the quality parameters of the treated water or 
wastewater. Affordable and reliable online sensors for most quality parameters are now 
readily available, yet rarely used in process control. A robust coagulant dose control system 
based on online measurements of water quality parameters is presented. Popular multivariate 
analytical method, partial least square regression was used to build the relationship between 
the coagulant dose and wastewater quality parameters. The system was tested on four 
wastewater treatment plants in Norway and China. Coagulant savings up to 15% in 
Norwegian plants and up to 31% in Chinese plants were observed. This paper presents the 
method, function and experiences of the full-scale implementation of the system in different 
wastewater treatment plants. 

 

Introduction 

The chemical coagulation process has become popular in many countries due to its efficiency, 
flexibility and its robustness for climatic and shock loads (Ratnaweera et al. 2002). The 
coagulation process is induced by adding chemical coagulants to the water and, typically, 
letting the particles be agglomerated in a flocculation tank. The flocculated particles are 
separated by sedimentation, flotation or filtration.  

Capital costs of a chemical wastewater treatment plant (WWTP) are generally much lower 
compared to the biological P removal plant. Nevertheless, the operational cost of chemical 
treatment plants could be relatively high (Leentvaar et al. 1979). Hangouet et al. (2007) 
reported that the chemical costs may represent up to 20% of the operating cost of an average 
treatment plant. This percentage varies from plant to plant with the quality of influent, 
required treatment quality and the management of the WWTP. Choosing the optimal 
coagulant and coagulant dosage are the two most important management factors in addition to 
providing the optimal process conditions. 

Ortho phosphates (OP), suspended solids (SS) or turbidity (TU) and the pH of wastewater are 
considered as the main parameters influencing the coagulant demand (Ratnaweera 1991, 
Gillberg et al. 1996). In addition to those, most of the other influent quality parameters 
indirectly contribute to the coagulation reaction. Significant daily changes, seasonal changes 
and time changes of influent quality due to climatic factors are very common and well 



 

 

documented. Hansen (1996) has studied the day and night changes of wastewater at the plant 
gate and observed four times larger flow and BOD during the day time compare to night. 
Holmquist (2004) has reported drastic variations of phosphate in influent wastewater during 
one day. Figure 1 illustrates the variation of Flow, OP and TU during three consecutive days 
in NRA WWTP Lillestrøm (NRA), where a major part of the practical work of this study was 
conducted. Figure 1 confirms that none of the parameters are proportional to each other. 
Subsequently, it is not possible to predict the optimal dosage based on one or two of these 
parameters, when the process is heavily dependent on all three parameters. 

 

Fig.1.The WW quality variation after the biological treatment of NRA WWTP during three 
consecutive days in year 2008. QIN is the inflow in l/s, TUI is influent turbidity in NTU, OPI 
is influent Orthophosphate concentration in mg/l. 

It is reported that most of the chemical water and wastewater treatment plants are adopted to 
use at least a flow proportional coagulant dosing control (CDC) system (Dentel 1991). 
Looking in to the Norwegian conditions, in a survey among major drinking water treatment 
plants (DWTP)s and WWTPs, Ratnaweera (2004) reported that 83% of the WWTPs and 80% 
of the DWTPs use flow as the only control parameter, sometimes in combination with pH 
over-run function for CDC. Integration of quality parameters like TU or colour was found in 
less than 20% of the plants.  

According to Ratnaweera (2004), some of the DWTPs with raw water source from lakes, 
where the raw water quality remains more or less unchanged over the year, may obtain 
satisfactory results with constant dosing, irrespective of the flow, particles or colour etc. 
However, the same survey reported that 2% of Norwegian WWTPs use constant coagulant 
dosage irrespective to the flow and quality of the wastewater. Obviously, such a CDC will be 
far from the optimum. In constant dosing, though plant operators normally use laboratory Jar 
testing results for evaluating the appropriate dosages, higher dosages are common to ensure 
adequate treatment efficiencies. This, most probably, will result in over dosing under normal 
conditions and under-dosing during shock loads. 

During the last few decades, online water quality monitoring technology has been developed 
considerably. (Jeppsson et al. 2002, Vanrolleghem 2003).  Today, robust and affordable 
online quality sensors are readily available for most of the relevant parameters. Measurements 
of parameters like flow, OP, pH, conductivity, SS, TU, Zeta potential, etc. are some examples 

0.00

0.10

0.20

0.30

0.40

0.50

0

50

100

150

200

250

16‐Apr 12:00 17‐Apr 6:00 18‐Apr 0:00 18‐Apr 18:00 19‐Apr 12:00 20‐Apr 6:00

O
P
I (
m
g/
l)

Q
in
/3
(l
/s
) 
&
 T
U
I(
N
TU

)

TUI Q/3  OPI



95 

 

which are widely used in the industry today (Hansen 1996, Lu 2003). The above mentioned 
survey shows that though reliable, cheap and robust online measuring equipments are 
available and used in process control, usage of most of them in CDC is not yet widespread. 
There has been a significant positive development during the last few years in this regard 
(Holmquist, 2004, Zeghal et al. 1996, Hansen 1996, Baxter 2001, Mels et al. 2002, 
Devisscher 2002, Flower 2004, Adgar et al. 2005, Sueg-Young Oh et al. 2005, Wu and Lo 
2008, Sergo et al. 2008.) 

Coagulation is a well defined process. E.g., if three identical water samples are added 
identical dosages, and coagulate, flocculate and sediment them identically, the result will be 
three identical effluent samples. Such a process can be mathematically described. 
Construction of a conceptual model, however, may be a challenge due to the complex nature 
of the process. Based on this, Ratnaweera et al. (1994) proposed a concept for multi-
parameter based experimental coagulant dosage control system (XCDC). Accordingly, 
variable influent conditions with corresponding dosages should enable estimating the effluent 
results. In order to practically implement this concept, the system needs to be mathematically 
modelled using as much as possible datasets with influent, effluent and dosing conditions.  

In this paper, strategies related to the latter concept are elaborated, both on detection and 
minimization of negative impacts on dosage prediction. A non-linear multivariate calibration 
method for validation of online instruments is discussed.  

Method and materials 

Wastewater treatment plants 

The studies were conducted in four municipal WWTPs, two were in Norway and two were in 
China.  

NRA is a WWTP, built inside of a rock in Lillestrøm, Norway. The wastewater treatment 
plant serves the population and several small and large scale industries in three municipalities 
Lørenskog, Rælingen and Skedsmo. Presently the plant is running with a capacity of about      
110 000 p.e. and 50 000 m3/day.  

The treatment scheme of NRA consists of mechanical pre-treatment with screening, sand 
removing and pre-sedimentation, floating bio-film bio-reactor for nitrogen removal process 
followed by a chemical coagulation process. Coagulants are injected to the opposite direction 
of the sewage flow to a pressurized pipe in order to develop flash mixing conditions. The 
treated water is then distributed to six sedimentation tanks. The traditional coagulant dosage 
was a real-time flow proportional dosing system with time related coefficients. Additionally, 
the amount of coagulant per cubic meter of water was altered by operators according to both 
influent and effluent quality. The effluent of the NRA WWTP generally reached the effluent 
quality demands. In the year 2007 the plant maintained the effluent quality with phosphorus 
removal above 95%, Nitrogen removal 74% and removal of organic matter was 95% (RA-2, 
2007).   



 

 

The HIAS WWTP is situated on the eastern bank of the Norway’s largest inland water body, 
Lake Mjøsa. The WWTP serves about 50 000 people and industries, mainly food processing 
industries, in three municipalities, with daily sewage flow about 20 000m3. The treatment 
process consists of primary mechanical treatment, biological treatment followed by a clarifier 
and chemical treatment process with post sedimentation. The chemical treatment, where 
XCDC was studied, consisted of coagulant injection, polymer addition and then eight 
treatment lines with flocculation chamber and sedimentation tank.  

Xiao-Hong-Men (XHM) is one of the 14 largest WWTPs in Beijing. The plant is located in a 
land area of 47 hectares in Chaoyang District, at the bank of Liangshui River, which serves as 
the recipient for treated wastewater. The plant is designed to serve 2.4 million people and 
industries in 223.5km2 area in Beijing. Present sewage inflow capacity to the plant is 600 
000m3 in a day. The treatment process consisted of four parallel lines with physical pre-
treatment, biological Anoxic, Anaerobic and Aerobic (AAO) treatment process followed by 
post sedimentation tanks. Chemical coagulation has been started recently by adding coagulant 
to effluents of the AAO process and separation is carried out in four sedimentation tanks. 

Gaobeidian (GBD) WWTP is currently the largest sewage treatment plant in China. The 
WWTP serves a catchment area of about 96 km2, with design capacity of 1 000 000m3/d. The 
treatment process of GBD WWTP was identical to the XHM WWTP. The XCDC studies 
were conducted in a pilot scale treatment plant in the GBD WWTP premises. The pilot plant 
was designed with same treatment process of the WWTP with 72m3 inflow per day. Initially 
the coagulation was not practiced in the pilot. We designed the pilot plant to add coagulants 
after settling of the AAO effluent in one sedimentation tank. The coagulated particles were 
settled in another tank. Influent to the pilot plant was raw wastewater from the WWTP and the 
capacity of each sedimentation tank was 34m3. 

Data collection for CDC 

In all the treatment plants influent flow (QI), turbidity (TUI), conductivity (CNI), pH (PHI) 
and Temperature (TEI) were measured before the coagulant injection. The influent 
orthophosphate (OPI) was measured in HIAS, XHM and GBD WWTPs. The pH after 
injecting coagulants (PHO) was a common measurement in all the trials while the streaming 
current (SCO) was measured only in NRA. At the far end of sedimentation tanks the effluent 
turbidity (TUO) was measured. In HIAS, the effluent orthophosphate concentration (OPO) 
was also measured together with TUO.  

The two Norwegian WWTPs had modern Supervisory Control and Data Acquisition 
(SCADA) systems including a real-time flow proportional dosing system. All the XCDC 
sensors were connected the SCADA systems of the plants. The XCDC system was designed 
to run in a programmable logical controller (PLC) with a special software. The PLC 
coordinated with SCADA system to get information, processed and send the dosage 
prediction signal back to the SCADA, which controlled the dosing pump. Data were logged in 
the main SCADA system and were able to download as time averages. In the two Chinese 



97 

 

plants, instruments were directly connected to the PLC and the dosage pump was controlled 
by the PLC output. The data was logged in the PLC as 10mins averages. 

In order to validate the accuracy of the online measurements, several campaigns of lab 
analysis were conducted. Daily composite samples of influent and effluents of two Norwegian 
plants were also measured each week in the laboratory.  

All the online instruments were calibrated and maintained properly as the directions of the 
manuals. Laboratory analyses were conducted according to Norwegian standards. 

Data selection and model calibration, 

The difference of the water quality between influent and effluent can be considered as the 
result of the treatment process of the WWTP, which consisting with coagulation, flocculation 
and sedimentation process. The efficiency of chemical process is strongly influenced by the 
coagulant dosage and subsequently reflects on the effluent quality. 

The mathematical relationship between the dosage and effluent quality can not easily be 
modelled due to the influences of the fluctuating water flow, the retention time and behaviour 
of the sedimentation tanks. The tracer tests conducted in sedimentation tanks of NRA WWTP 
showed that 0.70 of the hydraulic retention time gave a reasonable relationship between 
influent quality and the effluent quality. We used this relationship to select the samples for 
calibration.  

The effluent measurements were adjusted by shifting 0.70 times of the hydraulic retention 
time of each plant, to explain the respective coagulant dosage. The sample selection criteria 
were varied in each selection due to available effluent measurements, demanding effluent 
quality, treatment needs and duration of the study.  

Multivariate calibration 

Partial Least Square Regression (PLSR) is one of the most reliable regression methods to 
predict one or more dependent variables using more than one explanatory variable. Authors 
have studied the efficiency of PLSR for future dosage prediction of wastewater, compared to 
multiple leaner regression and principle component regression. The study proved the 
suitability of PLSR over the other two methods for dosage prediction. A detailed explication 
about mentioned assay is available elsewhere.  

In present study we systematically used the PLSR method to calibrate models to predict 
coagulant dosage using the online measurements of wastewater. The calibrated algorithm 
consisted of all the variables, cross effects of the variables and square effects of the variables.  

Coefficient of determination (R2) is the percentage of the total variation in the y-values that is 
explained by the regression equation. Calibration R2 and validation R2 were used to 
demonstrate how good the model explains calibration as well as validation data sets. Root 
mean square error (RMSE) quantifies the difference between the real value and the estimated 



 

 

value by the model. RMSE for calibration set and RMSE for Validation set were used to 
study the prediction accuracy of the models (Esbensen 2000, Martens and Næs 1991). 
Statistical software Unscrambler 9.8 was used for all calibration analysis in the study. 

Result and discussion 

Data selection 

As explained above, effluent measurements were adjusted by shifting 0.70 times of the 
hydraulic retention time of each plant, to explain the respective coagulant dosage. The sample 
selection criteria were varied in each selection due to available effluent measurements, 
demanding effluent quality, treatment needs and duration of the study. TUO was the common 
online quality parameter used in all the studies. In HIAS, we used online OPO as quality 
parameter, while laboratory measurements of TPO and OPO were used in the other treatment 
plants. We identified a need of using PHO for sample selection in HIAS since the influent 